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The tests included coloring strength of carbon black, nitrogen adsorption specific surface area of carbon black

and silica. The testing results of coloring strength of carbon black and nitrogen adsorption specific surface

area of silica showed one outlier result, respectively, and testing results of nitrogen adsorption specific

surface area of carbon black showed two outlier results. The laboratories presenting the outlier results needed

to improve the testing quality by calibration and correction of instruments, testing reagents and testing

parameters.
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